Werkzeug SIP Hauptwelle/ Kurbelwelle Einbau, für Vespa 50-125/PV/ET3/PK50-125/S/XL /XL2/125 GTR 2°/TS 2°/150 Sprint V2° /Super 2°/PX80 -200/PE/Lusso/´98/MY/´11/T5 /Cosa M16x1,25, M14x1,5, M12x1,5, M12x1,25, M10x1,5 mm, 9-teilig

Item number: SIP18119000

Category: SIP


67,00 €

including 19% VAT. , plus shipping

Recommended retail price: 67,00 €
delivery time

within: 31 - 33 workdays

pcs.


Average product review

Write your first review and help others with their purchase decision:

Contact
Question on item


Contact